City of Sunnyvale ORDER NO. R2-2009-0061
NPDES NO. CA0037621

Method Detection Limit (MDL) is the minimum concentration of a substance that can be measured
and reported with 99 percent confidence that the analyte concentration is greater than zero, as defined in
title 40 of the Code of Federal Regulations, Part 136, Attachment B, revised as of July 3, 1999.

Minimum Level (ML) is the concentration at which the entire analytical system must give a
recognizable signal and acceptable calibration point. The ML is the concentration in a sample that is
equivalent to the concentration of the lowest calibration standard analyzed by a specific analytical
procedure, assuming that all the method specified sample weights, volumes, and processing steps have
[...]
D. Receiving Water MONIIOTINE . ........cccuieiiieiierieeiieeiieeiteeteeeieeseeeteesateebeessaesseesseeenseensneenseas F-46
E. Pretreatment and Biosolids Monitoring Requirements ...........ccccueeveveeriieeniieenieeceiee e F-46
VII. Rationale fOr PrOVISIONS. ......cc.iiiiiiiiiiieeciiee et ettt e et e et e e ebe e e abee e aaeesaseeennseeensseeensseeennns F-46
A. Standard Provisions (Provision VILA)......cccoccieiiiiiiiiiecieee et F-46
B. Monitoring and Reporting Requirements (Provision VI.B).....cccccocceviinininininiiniinenne F-47
C. Special Provisions (Provision VI.C) ......cccieciiiiiiiiiiiieeieeieesie et eie e sne e F-47
1. REOPENET PrOVISIONS ....uiiiiiiiiieiiiieiie ettt ettt et et e e st e eneas F-47
2. Special Studies and Additional Monitoring Requirements ............cccceeeveerieeciieneeeneenne. F-47
3. Best Management Practices and Pollution Minimization Program.............ccccceevveeeuneennns F-48
4. Construction, Operation, and Maintenance Specifications ...........ccoeceerieeieeriverieenneenne. F-48
5. Special Provisions for Municipal Facilities (POTWSs Only) .......ccccceeeevieviieeniiieceieeenee, F-49
6. Other Special PrOVISIONS .........cciuiiiiiiiiieiieeiiesie ettt ete et ste e saaeebeessaeenseas F-50
VIIL. PUDIIC PartiCiPation . ......c.ceciieiiieiiieiieeieeiee et eite ettt e e et eete e seeenseessaeensaessaeenseessessseenseanssesnses F-50
A. Notification of Interested Parties............cccuiiieiuiiiiiiiieciie et F-50
B, WIIHEN COMIMENLS .....eiuiiiieiieiieeiiete ettt ettt sttt et e e st e st et e entesbe e teeaeesaeenee e F-51
C. PUDBIC HEAINE ...ttt st F-51
D. Waste Discharge Requirements PEtitions..........c.ceecvieriieriieniieniieiieeie e F-51
E. Information and COPYING .....ccceeereuiieiiiieiiiieeiiieeiieeesiteeeiteesteeesaeeessseeessaeeessseessssessnneesseeenns F-51
F. Register of Interested PErsomns ..........ccoeviiiiiieiiieiieeiieie ettt e F-52
G.  Additional INfOrmation...........c.eiiuiiiiiiiiie ettt F-52
List of Tables

Table F-1. Facility InfOrmation...........cccueeeieiiieiieiieciieeieeie ettt ebe e e ebeessaeesbeessneenes F-3
Table F-2. Outfall LOCAtION ......oociiiieiiicciie ettt ettt e et e et e e ta e e saaeeesaaeeensaeesaseeensaeeennaeeas F-7

Table F-3. Previous Effluent Limitations and Monitoring Data for Conventional and
Non-Conventional POITULANTS ............cooiiiiiiiiieiie e e F-8
Table F-4. Previous Effluent Limitations and Monitoring Data for Toxic Pollutants............................ F-9
Table F-5. Compliance with Numeric Effluent Limitations..........cccceeevieeeiieercieeeiie e F-9
Table F-6. Compliance with Previous Order PrOVISIONS ...........ccocuieiieeiiienieniienie e F-10
Table F-7. Beneficial Uses of South San Francisco Bay.........cccccuveeiiiiiiiiieiiiieieceeee e F-11
Table F-8. Secondary Treatment REqUITEMENLS .........c.ccovieiiienieeiiieiiieeieeiie et et eae e ees F-17
Table F-9. Summary of Effluent Limitations for Conventional and Non-Conventional Pollutants.....F-18
Table F-10. Site-Specific Translators for Cu, Ni, Zn, Cr(VI), and Pb for South San Francisco Bay...F-25
Table F-11. Summary of RPA RESUILS .....cc.eeiiiiiiiiiiciieiece ettt e F-30

Attachment F — Fact Sheet F-2





City of Sunnyvale ORDER NO. R2-2009-0061
NPDES NO. CA0037621

ATTACHMENT F-FACT SHEET

As described in Section II of this Order, this Fact Sheet includes the legal requirements and technical
rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of discharge
requirements for dischargers in California. Only those sections or subsections of this Order that are
specifically identified as “not applicable” have been determined not to apply to this Discharger.
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable
to this Discharger.

I. PERMIT INFORMATION
The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID 2438018001
CIWQS Place ID 259507
Discharger City of Sunnyvale
Name of Facility Sunnyvale Water Pollution Control Plant and its sewage collection system
1444 Borregas Avenue
Facility Address Sunnyvale, CA 94088
Santa Clara County
Facility Contact, Title, Phone Lorrie Gervin, Environmental Division Manager, (408) 730-7268
Authorized Person to Sign and Lorrie Gervin, Environmental Division Manager, (408) 730-7268, or
Submit Reports Marvin Rose, Director of Public Works, (408) 730-7441
Mailing Address P.O. Box 3707, Sunnyvale, CA 94088
Billing Address Same as Mailing Address
Type of Facility Publicly Owned Treatment Works (POTW)
Major or Minor Facility Major
Threat to Water Quality 1
Complexity A
Pretreatment Program Yes, under Order No. 94-069
Mercury Discharge Yes, under Order No. R2-2007-0077
Requirements
Reclamation Requirements Yes
Facility Permitted Flow 29.5 million gallons per day (MGD)
29.5 MGD (average dry weather flow design capacity) with full advanced-
Facility Design Flow secondary treatment
40 MGD (peak wet weather flow design capacity) with full secondary treatment
Watershed Santa Clara Hydrologic Unit
Receiving Water Moffett Channel (flows to South San Francisco Bay via Guadalupe Slough)
Receiving Water Type Estuarine
Service Areas City of Sunnyvale, Rancho Rinconada, and Moffett Field
Service Area Population 136, 000

A. The City of Sunnyvale owns and operates the Sunnyvale Water Pollution Control Plant (Plant)
and its sewage collection system (collectively the facility). The facility provides advanced-
secondary treatment of the wastewater collected from its service areas and discharges to Moffett
Channel, a tributary to South San Francisco Bay via Guadalupe Slough.

Attachment F — Fact Sheet F-3





City of Sunnyvale ORDER NO. R2-2009-0061
NPDES NO. CA0037621

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal
and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger
herein.

B. The discharge of treated wastewater from the Plant to Moffett Channel, a water of the United
States, has been regulated by Order No. R2-2003-0079 (previous Order) and NPDES Permit No.
CA0037621, which was adopted on November 1, 2003, and expired on September 30, 2008.

C. The Discharger filed a Report of Waste Discharge (ROWD) and submitted an application for
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on April 2, 2008.
The application was deemed complete and the previous Order has been administratively
extended.

I1. FACILITY DESCRIPTION
A. Description of Wastewater and Biosolids Treatment or Controls
1. Wastewater Treatment Processes

The Discharger owns and operates the Plant, which provides primary, secondary, and
advanced-secondary treatment of domestic and commercial wastewater collected from its
service areas as indicated in Table F-1. The Discharger’s current service area population is
approximately 136,000.

Wastewater treatment processes at the Plant include grinding and grit removal, primary
sedimentation, secondary and advanced secondary treatment through the use of oxidation
ponds, fixed-film reactor nitrification, dissolved air flotation, dual-media filtration,
disinfection (chlorine gas), and dechlorination (sulfur dioxide).

Influent Flow Management. The Plant has sufficient capacity for influent pumping,
primary treatment, and flow equalization (in the oxidation ponds) to meet any expected
maximum flow condition. Three main influent pumps have a total capacity of 45 MGD, and
an auxiliary pump provides an additional capacity of 25 MGD, which provides a combined
pumping capacity that exceeds the capacity of the influent sewer. In addition, an emergency
gravity flow bypass line exists to route influent flows around the influent pumps to the
oxidation ponds; however, the bypass line has not been used since its construction in 1984.
Such use would be a bypass and would be subject to all restrictions and requirements
applicable to a bypass.

Preliminary Treatment. Preliminary treatment consists of grinders located 30 feet below
ground, removal of large debris from the raw sewage, followed by grit removal.

Primary Treatment. Following preliminary treatment, wastewater is pumped into
rectangular primary clarifiers for the removal of floatable and settled material. The floatable
material is skimmed off, the settled primary solids are removed from the bottom of the
clarifiers, and primary sludge is pumped to the anaerobic digesters.

Biological Treatment. All wastewater flow receives biological (secondary) treatment.
Primary effluent flows by gravity into 440 acres of mechanically aerated oxidation ponds.

Attachment F — Fact Sheet F-4





City of Sunnyvale ORDER NO. R2-2009-0061
NPDES NO. CA0037621

As wastewater circulates through the pond system, aerobic and anaerobic mechanisms
degrade the organic material. The average detention time for wastewater in the pond system
is 30 to 45 days. The oxidation ponds simultaneously provide flow equalization for primary
effluent so advanced treatment processes can be operated at a constant flow rate. The flow
equalization capacity varies with pond depth, but is typically in the range of 50-100 million
gallons.

Advanced Secondary Treatment. Following biological treatment, the wastewater is
pumped to the fixed growth reactors (FGRs) for advanced secondary treatment. FGRs, or
trickling filters, are a biological treatment process consisting of a tank filled with corrugated
plates or plastic media on which a film of microorganisms (i.e., fixed growth) is allowed to
develop. At the top of the tank a large wand rotates and trickles wastewater over the plates,
where ammonia in the wastewater is converted to nitrate by the microorganism film. The
effluent from the FGRs flows by gravity to the dissolved air flotation tanks (DAFTs). In this
step, air and polymer are injected to coagulate and flocculate residual algae and other
particulate matter, which rises to the top of the tank and is skimmed off. Skimmed material
is sent to the anaerobic digesters or returned to the oxidation ponds. As a final polishing
step, effluent from the DAFTs is percolated through dual media filters, which provide
removal of remaining algae and particulate matter via gravity filtration. The filters are
periodically backwashed, and the backwash water is returned to the oxidation ponds for
treatment. The average dry weather design capacity of 29.5 MGD of the Plant reflects
advanced-secondary treatment capacity; peak flow capacities of the primary and secondary
treatment processes are greater than 40 MGD.

Disinfection. Effluent from the filters flows to the chlorine contact channels, where chlorine
gas 1s added as a disinfectant. The contact time is at least one hour to achieve disinfection.
Sulfur dioxide is then added to achieve dechlorination before discharging to Moffett Channel
through an outfall pipe.

Recycled Water Production. The Plant may enter into two different treatment modes —
slough discharge wastewater treatment and recycled water production. During periods of
recycled water production in high recycled water demand seasons (typically 12—16 hours a
day), the DAFT polymer dose, chlorine dose, and chlorine contact time are adjusted to meet
Title 22 requirements (recycled water effluent turbidity needs to be below 2 NTU versus

10 NTU for slough discharge). The portion of the effluent that is diverted to the recycled
water pump station is partially dechlorinated using sodium bisulfite. During recycled water
production, there is no discharge to Moffett Channel.

Effluent Flow Measuring. There is no flow meter installed at the end of the treatment
process (i.e., EFF-001 as described in the MRP [Attachment E]). Discharge flow is
continuously metered by eight (8) flow meters installed after filtration and before disinfection
and discharge. Diverted flows, which consist of tertiary recycled water and water used on
site, are also continuously monitored. The total flow, minus the diverted flow, is used to
calculate the discharge flow.

Solids Management. Solids removed from wastewater by primary treatment and floc

skimmed from the DAFTs are treated in the primary anaerobic digesters for approximately
37-41 days at a temperature of 100°F, followed by an additional 16 days in an unheated

Attachment F — Fact Sheet F-5





City of Sunnyvale ORDER NO. R2-2009-0061
NPDES NO. CA0037621

secondary digester. In the digesters, anaerobic bacteria consume the solid material, and
produce methane gas, carbon dioxide, stabilized organic solids, and water as products of this
process. Methane gas produced in the digesters is then used as fuel to generate the Plant’s
engines and generators. The biosolids that remain after treatment in the digesters are
conditioned with a polymer and pumped to dewatering beds, which are beds of slotted tiles
that allow water to drain by gravity back into the treatment system. The sludge is dried for
1-5 days to approximately 15-20 % solids, and is then spread on a tarmac to dry to
approximately 50-70% solids. The biosolids are then hauled off-site by a contractor for land
application or disposal at the City of Sunnyvale’s Biosolids Monofill.

Plant Electricity Generation. Methane gas generated by the digesters is used to fuel the
three engine-driven pumps and an on-site cogeneration facility that produces about 50-60%
of the electricity used by the Plant. The cogeneration facility has two 16 cylinder engine
generator sets (each one is capable of 800 kW power generation). The Plant also uses
methane gas produced by an adjacent landfill to generate 20-30% of the electrical power. The
rest is supplemented by PG&E natural gas.

2. Collection System.

The Discharger’s collection system is 100 % separate sanitary sewer, and includes
approximately 327 miles of sanitary sewer mains and one lift station.

3. Reclamation

A fraction of tertiary treated water is recycled and used by numerous businesses throughout
the service area and by the Discharger for irrigation of landscape and golf courses, and in
decorative ponds. Recycled water is also available for construction use at remote locations.
Currently about 10 percent of the daily flow is diverted for reuse. Disinfected secondary
recycled water is used at the facility for landscape irrigation. Water recycling is
accomplished in accordance with Regional Water Board Order No. 94-069, Water
Reclamation Requirements for the Discharger.

4. Storm Water Discharges

All storm water from within the Plant is directed to the headworks of the Plant; therefore, this
Order regulates the discharges of storm water that originate on the grounds of the Plant, and
coverage under the Statewide permit for discharges of storm water associated with industrial
activities (NPDES General Permit No. CAS000001) is not required.

B. Discharge Point and Receiving Water

The location of the discharge point and the receiving water are shown in Table F-2 below.

Attachment F — Fact Sheet F-6





City of Sunnyvale ORDER NO. R2-2009-0061

NPDES NO. CA0037621

Table F-2. Outfall Location

Discharge Effluent Discharge Point Discharge Point Receiving Water
Point Description Latitude Longitude
Advanced-
001 secondary treated 37°25' 13" N 122°01' 00" W Moffett Channel
municipal
wastewater

Moffett Channel is located in the Palo Alto Hydrologic Area of the Santa Clara Hydrologic Unit
and is tributary to South San Francisco Bay via Guadalupe Slough.

South San Francisco Bay is a unique and sensitive portion of the San Francisco Bay Estuary, in
part due to the freshwater inflow being lower there than in the greater portion of San Francisco
Bay. Tributaries to South San Francisco Bay are small in number and size. It is characterized by
higher, more uniform salinities and is generally shallow, except for a deep central channel.
Surrounding South San Francisco Bay is an extensive network of tidal mudflats, tidal sloughs,
coastal salt marshes, diked salt marshes, brackish water marshes, salt ponds, and freshwater